VERSION 1.3



2686 Highway 92 - Oskaloosa, IA 52577 Phone: 641.673.0468 - Fax: 641.673.4168 www.kelderman.com

2017+ FORD F-250/F-350 4X4 10-12" FRONT LIFT KIT INSTRUCTIONS



Red Loctite and welding is required *Front driveshaft is lengthened 1.75" *A 1/4-220 and 3/8-24 tap, 13/64", 21/64", and 7/16" drill bits required* 1.) Measure the pinion angle on the bottom of the differential. Make sure to record the measurement here _____. Once the kit is installed, it is required to put the axle back to this measurement. This will keep the correct caster and camber. <u>REMOVE THE FRONT DRIVESHAFT AND HAVE IT</u> <u>LENGTHENED 1 3/4"</u>.

2.) Remove the transmission skid plate and remove the rear driveshaft. Disconnect the front sway bar end links and remove the front sway bar. Place a jack under the differential and lift the truck until the wheels are 4-5" off the ground. Place a jack stand on each side of the frame under the radiator support.

3.) Remove the wheels, shocks, steering arm, pitman arm, track bar, pan hard bar and factory steering stabilizer shock. You will need an air hammer to press the passenger side ball joint up and out of the axle. Lower the jack and remove the coil springs (they should have some tension on them). Remove the cup on top of the axle that held the bottom of the coil in place, as well as the 8mm bolts that hold the ABS wire in place. Remove the upper brake line bolt that holds the brake hose located by the rear side of upper coil bucket.





4.) Remove the factory front trailing arms. Remove the yellow bump stop and remove the bolt that held the mounting cup in place. These will not be reused.

5.) Install the sway bar drop brackets (Part # 69109DS and 69110PS). Use the factory bolts that go into the frame.



Do not install the sway bar yet. It will be installed in step 16

6.) Locate the upper air bag mounts (Part # 69090DS & 69094PS). The top will fasten to the upper coil mounting brackets with (2) 3/8 x 1 1/2" bolts. Drill (2) 7/16" holes in the upper parts of the spring bucket. **NOTE: If your upper has 3 holes in the top, do not drill the upper hole. When drilling, make sure not to drill into any wires or modules that are located above the spring perch.** The lower two bolts will fasten to the side wall of the frame. These holes will need to be drilled with a 21/64" drill bit and threaded with a 3/8-24 tap.



Drill these holes to 7/16"



Drill these holes to 21/64" and thread with 3/8-24 tap

7.) Remove the factory pitman arm and install the dropped pitman arm provided (FA 450). Torque to 275 lb./ft. Reconnect the steering arm and make sure to reinstall the cotter pin and nut cover. You will rotate the steering arm ball joint 180 degrees **NOTE: You will need to re-torque the** *pitman arm at 400 miles.*

8.) Install the pan hard bar drop bracket (Part # 69104). Use the factory bolts and nut tabs to fasten into the bottom of the frame. Use the 3 bolt flange and factory nuts to fasten into the engine cross member. Torque these bolts to 135 ft./lbs. (You will install the track bar later on in step 15).



9.) Place a jack under the transmission. Remove the transmission cross member.

10.) Remove the transfer case from the back of the transmission. Locate the indexing plate (Part# 70536) and studs.

11.) The indexing plate installs to the back of the transmission with the four M10 x 35 allen head bolts. Use red Loctite and torque these bolts to 30 ft./lbs.

10mm x 60 bolts fasten transfer case to indexing plate and transmission



Blue = 5) 3/8" studs Yellow =7) M10 x 65 bolts

USE RED LOCTITE ON ALL THE BOLTS AND STUDS.



Part # 70536

12.) Install the transmission to the indexing plate with the seven 10mm x 65 bolts. Torque these bolts to 30ft/lbs. *Use red Loctite.*

13.) Once the indexing plate is installed, locate the wedge (part # 69100) and install on the bottom of the transfer case with the factory bolts. Install the factory rubber mount to the bottom of the wedge. *NOTE: YOU WILL HAVE TO CUT THE LAST FEW THREADS OFF THE STUD THAT HITS THE WEDGE.*



12. Locate the crossmember (Part # 69121) and the upper control arm mounts (Part # 69116). The crossmember bolts into the original factory crossmember location with the factory bolts. You will need to drill two 1/2" holes in the bottom of the frame flange. Use the crossmember to mark your holes. Insert the four $1/2 \ge 1 1/2$ " bolts and torque to 85 ft./lbs. Torque the factory bolts to 85 ft./lbs.







13.) The upper control arm mounts fasten into the OEM trailing arm mounts with (2) $3/4 \times 5$ " bolts. They also fasten to the crossmember with four $1/2 \times 1 1/2$ " bolts. Torque the 3/4" bolts to 175 ft./lbs. and the 1/2" bolts to 85 ft./lbs. Fasten the rubber transfer case mount to the crossmember with the factory nuts. Torque to 30 ft./lbs.





14.) Locate the trailing arms. Adjust the upper trailing arms (Part # 52127) so there is 21 1/8" between the back knuckle and the front jam nut. Adjust the bottom trailing arm (Part # 52136) to 31 5/8". Use the 7/8 x 5" bolts to fasten the lower trailing arm into the crossmember. Use the 7/8 x 6" bolt to fasten the upper trailing arm into the upper rear mount. The upper knuckle needs uses a 3/16" spacer on the inside of the knuckle between the crossmember to take up the gap. Use the M18 x 130 bolts to fasten the fabricated knuckles into the axle.

NOTE: Make sure the gussets on the fabricated knuckles are facing each other (shown on Page 11). The measurements provided should get you very close to the measurement needed at final install. Final adjustments will likely be needed once installation is complete.





<u>Pinch bolts shown on the lower side</u> <u>of the cast trailing arm knuckle.</u>





15.) Locate the lower bag mounts (part# 69132DS and 69144PS) and the crossmember (Part # 69097). The lower bag mounts fasten to the axle with the M14 x 25 bolt and into the factory shock mount with the factory shock bolt. You will also have to drill the axle for a 3/8" bolt.

There are two holes in each lower air bag mount. You will use the hole closest to the tire on the passenger side and the hole furthest away from the tire on the drivers side. The crossmember fastens in between the lower air bag mounts with two $1/2 \times 1 1/2$ " bolts on each side.

It works best to put the crossmember in-between the lower bag mounts before you tighten the bolts on the lower bag mounts. Torque the 3/8" bolt to 35 ft./lbs. and the 14mm to 55 ft./lbs. and the 1/2" bolts to 85 ft./lbs.

Passenger side uses hole closest to the tire. Opposite of the drivers side.





16.) Locate the provided track bar (Part # 69448) and the lower pan hard bar mount (Part # 69447). The lower pan hard bar mount fastens on the passenger side where the factory track bar mounted. Use the 3/4 x 3 1/4" bolt to fasten the machined bracket into the axle. Make sure it has a slight twist to it. It needs to be about 3 degrees towards the front of the truck. It should face (line up) with the pan hard bard drop. Torque to 175ft./lbs. THE LOWER PANHARD BAR MOUNT MUST BE WELD-ED TO THE AXLE. LOOK AT PICTURE ON PAGE 14.

You will need to grind some of the axle brace for clearance for lock nut here. Make sure you grind before you insert the lower tack bar mount.

Make sure to grind a 1/8" extra away from the lock nut for clearance for a couple threads on the bolt.





17.) Grind the bottom of the lower pan hard bar mount and the axle where they meet. Weld the lower pan hard bar mount to the axle. Weld as far around as you can reach.



18.) Locate the air bags (Part # 80012-8979). They fasten to the upper air bag mounts with the 1/2 and 3/4" washers and nuts. Torque these bolts to 35 ft./lbs. The bottom of the air bag fastens to the lower bag mount with the $1/2 \ge 4 1/2$ " bolts. Torque this bolt to 35 ft./lbs. Do not install the shocks until step 21.



19.) Install the new longer front end links (Part # 69420). Locate the front sway bar (Part # 80140) and install the sway bar to the previously installed sway bar drop brackets.



20.) Locate the brake line extensions. They attach to the frame (shown below). The bottom attaches to the front of the lower air bag mount with the $1/4 \times 1 1/4$ " bolt. Install and bleed the brake lines.

21.) Locate the front shocks and install. You will want to make sure there is clearance on the shocks when the install is complete when running the system all the way up and down.



22.) Locate the steering stabilizer kit. Remove the middle two bolts on the passenger side of the differential cover. Locate Part # 16005 and place it on the front side of the axle. Use the bolts that you removed from the differential cover to fasten the right side of the bracket to the differential cover. Use four 7/16" x 1 1/2" bolts to fasten it to the backing clamp (Part # 16608). Locate the shock end mounts (Part # 69355PS and #69356DS) and fasten them to the pinch bolts on the drag link.

23.) Locate the steering stabilizer shocks. Use the $1/2 \times 3$ bolts to fasten the shocks to the center bracket with the shock strap (Part # 20227). Use the $1/2 \times 2 1/2$ " bolts to fasten the shock end mounts to the other end of the shocks.







24.) If the trailing arms and pan hard bar are set to the measurements provided earlier in the instructions, the axle should be good to go. If some fine tuning is needed to get the original pinion angle, adjust the axle until it is centered in the wheel well and squared up with the rear axle.

At ride height, the bag should measure around 12" tall. The airbag will be nearly straight up and down. Adjust the axle so it is centered in the wheel well while keeping the pinion angle correct. Once the rear kit has been installed, measure from the front side of the rear axle to the kingpin on the front axle. Make sure the measurement is within 1/8" on each side.

25.) Locate two of the Hadley ride height sensors (if equipped). They will mount to the side of the frame with the $1/2 \times 1^{\circ}$ bolts. You will need to drill two holes in the frame with a $13/64^{\circ}$ drill bit and then tap the holes 1/4-20. Use the picture below for reference.

26.) Make sure the holes for the sensor are straight up and down from each other. The sensor should have the arm straight out when the air bags are at 12" (ride height). Once the sensor holes are tapped, fasten the sensor to the frame. Locate the collars and place them on the upper trailing arm about 1/4" from the jam nut. Adjust the sensor linkage to be 13 3/4" long. There is a little wire clip on the linkage end. Pull the retaining clip out, push over the ball and reinstall the retaining clip.



27.) The front bag measurement should be between 10.5-12" when at the designed ride height. Measurements should be taken between the airbag mounting surfaces as shown above. All the measurements for the trailing arms in these instructions are for a bag at 12" tall.





A KIM-0YUIZ	IPARTOR AS A WHOLE	REPRODUCTION IN	MNISH				
SIZE DWG. NO.	AND CONFIDENTIAL N CONTAINED IN THIS	THE INFORMATIC	MA TERIJAL				
			THESE PLACE DECIMAL \$2000				
10-12" Uft (Front)		Run Qty:	TWO PLACE DECIMAL 1,030				
		Inventory	FUNCTIONAL: 1/12"				
2017 F250-350 Fickup		Shelf # / Otv	DIMENSIONS ARE IN INCHES TO LERANCES.	-	Transfercase Index Ring	70536	8
Project:	Zach Beltz 2014	Design By:	UNLESS OTHERWISE SPECIFIED:	-	DROPPED PITMAN ARM #FA450	80072	29
				-	(DS) Axle/Shock Mounting Bracket (6.75")	69356	28
				-	(PS) Axle/Shock Mounting Bracket (6.75")	69355	27
				-	Shock Strap	20227	26
				_	(SS) Clamp	16008	25
	(_	"K" Steering Stabilzer Assembly	16005	24
	14) (8	_		Ν	4139-180KLD	80140	23
)-)	_		-	1139-180KLD Sway Bar	1139-180KLD	22
		1		-	Bearing Steel Ball and PTFE-Lined Steel Insert (LH 7/8")	80052	21
	P			-	Bearing Steel Ball and PTFE-Lined Steel Insert (RH 7/87	80051	28
	Į	깃 도	(13)	_	Lower Panhard Bar Mount	69447	19
		7		l	34" Panhard Bar	69448	18
)((-	2	36" Trailing Arm Bar	52136	17
	(3)			2	27" Trailing Arm Bar	52127	16
)}			4	Trailing Arm Knuckle 10006	18498	15
			(4	Ford Knuckles	11109	14
		Y		2	Assemby - 9" Sway Bar End Link - Ball Joint Ends	69420	13
		2		2	Firestone 8979	80012-8979	12
				_	(PS) Lower Axle/Bog Mount	69144	=
()				_	(DS) Lower Axle/Bag Mount	69132	10
(12)				-	Transfercase Crossmember	69121	ş
	\mathbf{F})(24)	2	Transfercase Crossmember Mounting Bracket	69116	8
	6	/		-	(PS) Front Sway Bar Bracket	69110	7
				-	(DS) Front Sway Bar Bracket	69109	9
				1	Panhard Bar Drop	69104	5
0	5)	ق ا)	_	Transfercase Mounting Bracket	69100	4
				-	Front Axle Crossmember	69097	з
				-	(PS) Upper Frame/Bag Mount	69094	2
				_	(DS) Upper Frame/Bag Mount	06069	-
			-	ľ			